

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-12-27 17:30:25

Date of Next Testing: 2028-12-26 17:30:25

Product Name: **Giemsa stain**

CAS Number: 51811-82-6

Specifications & Purity: high-purity

Lot #: L2419243

SKU #: **G100961**

Version: **0**

Analysis #: **149429**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
ABS.A (1%/1cm)(in MeOH,on dried substance,640 to 650 nm)	≥ 950	1062.80992
Loss on drying	0-10 (%)	2.73301 %
ABS.A (1%/1cm)(in MeOH,on dried substance,520 to 525 nm)	≥ 600	697.52066
Appearance (G100961)	green to black powder or crystals	green to black powder or crystals
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager